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EHMEE

CERTIFICATE NO.: E201106-0150-001433(5006702)
M OE 9

COMMODITY E.R.W STEEL PIPE
HEa4A

SPECIFICATION

API 5L B(PSL1)

INSPECTION CERTIFICATE
SéAH SeAH Steel Corp.

(F) M of Xl Y

HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA

POHANG PLANT | 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

o g d i
DATE OF ISSUE ©2011.05.31
HekMH &

- L/C No. (P/O No.) : P01103087278

= 2 It
- CUSTOMER : PLESA
E & X
SHIPPER : DUFERCO SA

o ct o e - i
HEAT NO. | TYPE - F o2 oA % L F g ol o
. ORDER SIZE B % & 2 0| =W REMARK
NO. | (BATCH NO.) | g PCS TOTAL LENGTH " WEIGHT
1| SHSLT{92127240930) BBE Ty X 0.250 " X 61200 - o oM .1,474.920 M 73.908 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
} , ' «ERW: CHEMICAL COMPOSITION, HEAT TREATUENT AND HARDNESS ONLY
2 (Séﬂjgggggo) BBE 4o X 0.250 * X6.1208 - | 70 428,400 W 21467 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
3 |(siao0s0)| BBE 12 X0.250 "  X6.120 M e g79.440 | 19.014
4 |(ssoatoso)| BBE 12" x0.250 *  XeioM | &2 ar9.440 | 19.014
: - TWPACT
HyorosTATIC | N |vDo|F]s|c|arufBfD]C|F|F|RF]|. ZINC_COATING TENSILE TEST
TEST -l H{OJEA[E|R|RIL|LfEL} — TEST CHEMICAL COMPOSITION(%) (Gage Length : 50mm) ST i enr
plsulAlolM]|SaiN]LJUTALA]JVA
HEAT NO ssc] RITINE]T]E R NI AR IR TS s |c o] tewsiie | vieto | £ | e ] TEST | wewT
| " clsi}mir ulNilcr|Mo| v inoiTi| |ceEa :
NO. | (BATCH NO.) E LS|k £ UTENE N e Eﬁzmgmg % 2 £ . 1 | STRENGTH | STRENGTH RGY [AREA
psi |U]u]aof) $10s Moo T sk LT 20 [ o8 [2]2]2]2]|3]3]a % SN
5 NN o] M N T . .
*2 G N Joauss| +3 G 4145 |+6 *7 «8 |+g| Ps PSI- 1410 loule] % *11
e 30 ‘Imax j26 | 120 |30 30}50{50]50}15
SPEC MIN e 1 60200 | 35500
1| sBo1748 840 JGa|G| 6 |@ ) ‘H-f15[2] 66 |14] 4
(SHL4222030) spo|1afales|13]2f1]2]|1|m{m|2] 7| 70340 | 4g160 | 32 6
p-t16}{ 3| 66 J16|-3|1]2]1|TR|TR}2|1 W 73670
2 SF00814 840 GG G G G ‘H |14} 2] 70 {131 8 SN : .
(SHL4222040) P (13| 3|69 |13} 0 {TR} 1|2 |TR|TR|TR[TR 7| 69470 | 46990 | 33 G
p-l1al1 | ea j12| 7 8] 1] 2 |R|TR]|TR{TR w| 72370
3| sBoosst I I I & Hi|1al2|79:}18] 5 1
{SHL4222050) “potial 1 beolaele 21| fml1]1]e 1| 68020 | 54530 | 28 &
: P |15]3 |80 |16} 6 f2}1|1|ml1]1]2 w| 7o0s0
4| Ke5174 80 IG|G| G |G G ‘W15 1] 78 [18]5 - ‘
(SHL4222060) p.1ajmR| 79 |201 4 [1]|2]m|m|mR|1]1 7| 74980 | 60040 | 29 G
pol1al 1| 78 J17 |4 1] 2| RITR|TR} 1} 1 wl| 74400
_ 9 +1-BBE:Black Beveled End(30 *')
N L=t 711 B ] «2-UiWeld Seam Ultrasonic Test » S
(T’ gfrf]e’ To | £ | +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 - :
E ers g «0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam' Normalizing - *«G:GOOD =*Tr:Trace
. “WE TIEREBY CERTIEY THAT THE WATERIAL NEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE_ACCEPTABLE Manager of Q.M Dept.

« THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS IND
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

{CATED ON THIS CERTIFICATE MAY CAUSE SAFETY
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PAGE 2./ 8 L L B DATE OF ISSUE 2011.05.31
EOAHE HetMH =
CERTIFICATE NO.: E201106-0150-001433(5006702) - I NSPECT I ON CERT | F | CATE L/C No. (P/0 No.) : P01103087278
A E 9 Pt Ca 2 2 7
COMMOD I TY E.R.W STEEL PIPE E seA“ SxEAH StEE', Corp' CUSTOMER PLESA
FIEEE , (_'_)k“ or x.“ 701- X = A
SPECIFICATION APL 5L B(PSL1) HEAD OFFICE ;* BONGNAE-DONG 1GA, JUNG-GU, ‘SEOUL, KOREA ~ - SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG ‘
a2 g . . -
HEAT NO. ‘fypigr F 2 A =# , l 2k QUANTITY , u o
. ORDER SIZE = £ 2Z0 .. BT REMARK
NO. [ (BATCH NO.) | 4 pcs TOTAL LENGTH WE | GHT
5 (SHEE‘;’%?? 40)| BBE 100 X SCH 40 X 6120 W 52 318.240 W 19.254 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
o Lo «ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
6 (snlgg??so) BBE 10" X SCH 40 X 6,120 ¥ 40 244,800 M 14.810 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
7 |(seadtis0)| BBE 10 * XSCH40 . X 6,120 M 409, .2,503,080 M| . 151.436
8 (SHEE%%W BBE 10 * X SCH 40 X 6.120 M 90 550,800 M|  33.323
' : e S - - TMPACT
HYDROSTATIC volFlsi{clrum|B]D]|CiF|FIRF] -ZINC COATING TENSILE TEST
TEST LilL|r|ofente|R]RILIL[EL TEST- CHEMICAL COMPOSITION() (Gage Length © 50mm) &7 iweo-! vear
HHHRHEAHHE - 5
HEAT NO 5 sec| R R ol D . : . . D| TENSILE | . YIELD | E.L |ENE-[SHEAR| TEST | MENT
ANITIK DEL V| TIHL LG ]RTIWEIGHT OF clsi| Mn}P 1S [CulNi|Cr|Mo] V [NbITi| - |CEQ
No. | (BATCH NO.) g L? ﬁ g H 2 " E E Eﬁ ZINC Paohf‘tiT % % g 1! ||% STRENGTH | STRENGTH RGY | AREA
psi | U]y soll s ts 1 c.s{ak| 4 2. 3 |2f2]2|2]3]3]s % SN
] 0 1 . .
T G N foauss]«3 G »4 |45 |6 7 «g |sg] PSi psi fu10 ljoule] % 11
7|E 30 ) wAx [26] ] 120 J30] 30 [s0]s0]s0}15
SPEC ‘ MIN ) 60200 | 35500
5 1-5880 150 |GlG| 6|6 G H-|16117]. 46 [14] 5
(SHL5131140) cp.|18417]| 45 |15] 4 | 1] 2] 1 |TR{TR}TR] 1 T| 69470 | 48580 | 38 G
p l17]l18] 47-116]-5 | 1|21 |TR{TR{TR} 1 ] 73530
6 1-5888 1450 |{G6l6| G |G G H.|17|18].46 |14|'s
{SHL5131150) P |18]18] 47 {14] 5 [ 2|TRITR|TR| 2 |TR|TR T| 70770 | 52030 | 38 G
p |17117] ‘a7 |12| 3 | 2 |TR|TR|TR| 2 {TR| TR w| 73240
7 KC6194 1450 |G|6| G |6 G H-|15| 2] 80 |19 5 :
(SHL5131160) “p.j16]1].80 J1ofaj1]1]2]|m]2l12}1 1| 72660 | 57580 | 34 G
_ {141} 8o |05 f1f1]2]m]2]i2|1 w| 82670
8 | KC6194 1450 | Gi6G| G |G G H {1512 80 |19]5 '
(SHL5132010) P |18] 1|80 19| 4 |1|1]2]m|2|12]1 T| 72370 | 58740 | 33 G
pl1al1 ] 80 |20f5 111]2]mR]212]1 w| 81940
_ (T’ +1-BBE:Black Beveled End(30 °)
N | =t 711§ il «2-U:Weld Seam Ultrasonic Test :
2 get"ef To | E| «g-H:Heat(Ladle) Analysis, P:Product Analysis #7-2:X100; 3:X1000 ;
E thers g «9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-8.N:Seam Normalizing *G:GOOD +Tr:Trace
. TVWiE TEREBY CERTIEY THAT THE WATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE_ACCEPTABLE Manager of Q.M Dept.

- THE USE OF THE MATERIAL

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




W e oA

PAGE L 3/ 8 B DATE OF ISSUE  : 2011.05.31
e A M B

CERTIFICATE NO.: _E201108-0150-001433(5006702) . INSPECTION CERTIFICATE L. (P/0 No.) : PO1103087278
I BT :

COMODITY  : E.R.W STEEL PIPE seAH SeAH Steel CO"P " custouen : PLESA

A E A ‘ , ()Ml O Ml H F = A :
SPECIFICATION : APl 5L B(PSL1) " HEAD OFHCE ;- BONGNAE-DONG 1GA,  JUNG-GU, SEOUL, KOREA - - SHIPPER © DUFERCO SA

* POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

— — - .
veaT 0. | Fiee Fz 8 A& % _ » _ % #any ‘ | o
ORDER SIZE 2 & & ol =W/ REMARK
NO.|(BATCH NO.) |y PCs TOTAL LENGTH WE 1GHT
9 (SH'fg%g_ggo) BBE 10 " X SCH 40 X6.120M . .. 55| 336:600 M| . 20.364 | CONFIRM TO NACE NORM MR0175 (LAST EDITION)
- , 1 I E R | *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 (sugggggo) BBE 19 » X0.250 " . X6120M . . | .e0.| .. 367.200 | .  18.400 | *DSA: CHEMICAL COMPOSITION AND HARDNESS ONLY
1 |(s590050)| BBE 10 " x0.250 "  x6120M | s| 3549680 M| 14940
12 |(sizaoao0)| BeE 10 xo.20* xei2om | | - 7eseoom|  33.487
3y ~ TNPACT
HyDROSTATIC | N |vD]Flslciruls|o]lclr]F]RF| zIN coATING TENSILE TEST
est - lit|LfHIG|EA|E[R|RIL|L|EL| " TEST CHEMICAL COMPOSITION(X) . (Gage Length : 50mm) ST ool vear
I HREHHN R .
HEAT NO 5%c| R {7 R Fall B )] . . i . D| TENSILE | YIELD | E.L |ENE- [SHEAR] TEST | MENT
TIAN]TI]K DEJ I {T|{H]1]|G]|RT]|WEIGHT OF C|Si| Mn | P |S |CulNi|CriMo]V [Nb|Ti] ]CEQ
psi | U U&ﬁ,ﬂ $ s o C.SALK| . & 2 3 [2f2|2|2]3]3]3 % SN
Tl G N |oass|+3 G J+a]+5 |46 7 «8 |sg| PSi pst - u10 liould % 11
FES 30 1 Twax {28 120 [ 30 ] 30 |50]50]50]15 )
SPEC v R MIN . 1 60200 | 35500
9 | Kce193 1450 1G6J]G| G |G| - G H-415] 1|78 [16] 5
{ SHL5132020) ple| 1] 81-f175)2|1|2]m]|s]|11]1 1| 72510 | 57870 | 34 &
P 161 1 81 [173 512 1|2 |TR}3|11]1 W 80200
10 | 1-5809 a0 |clajc |6 G “H |1ef18] a7 |14] 4
(SHL5182090) : p[15]19] 48 |12 4 | 2|mR|tR|TR] 1] 2]1 1| 72660 | s8300 | 34 G
: cp|15{19] 46 |12| 4 [ 2 |mRjR]TR] 1] 2]1 w| 74600
11| w2652 1000 |[Gcial| 6 |6 6 Hlef1].15|0f7
(SHL5272050) plsl1)7|ole|2|e|2|m|1]m]1 1| 65700 | 54380 | 33 G
A ptalz] e |11]s]|2|2|2|m|1|m]1 w| 70630
12 | 1-5880 1000 |G|G| G }|& G H-|18]17] 467 |14} 5] | :
( SHL5272060) : P |15]17| 47 14| 7 |} 2 [TR|TR] 2 |TR] 1 T) 72660 | 51920 | a7 G
p.|15|18] 46 [14] 6 |2 |TR|TR| 2 {TR] 1 Wl 73090
_ 9| «1-8BE:Black Beveled End(30 ")
N1 1«10 3yl «2-Uifleld Seam Ultrasonic Test T
‘T3 ge:\ef To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis #7-2:X100, 3:X1000 : f ' :
E thers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation #11-S.N:Seam Normalizing *G:GO0D »*Tr:Trace
) “WE_HEREBY CERTIFY THAT THE WATERIAL HEREIN HAS BEEN MADE AND TESTED 1N ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEP Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF ICIAL DOCUMENT

« THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY o7
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES M J- 4\
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) ) )
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THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF|CIAL
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

DOCUMENT

* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MOD{FIES

PAGE M ,, e DATE OF ISSUE 2011.05.31
EETE HetMH &
CERTIFICATE NO.: E201106-0150-001433(5006702) , I NSPECT I ON CERT | F I CATE .- L/C No. (P/0 No.) : P01103087278
o = 9 st & 2 7 :
COMMOD1ITY E.R.W STEEL PIPE - seA“ SxEAH Steel COI’p. CUSTOMER PLESA
HE A (F)M ot M| B FEA
SPECIFICATION APl 5L B(PSL1) HEAD OFFICE ";- BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT 3 141, JANGHEUNG-DONG, NAM-GU, POHANG
bt ~ § T :
HeAT 0. | vee £ g2 A& =% 42 QUANTITY , | 2
ORDER SIZE % 5 21.0] . Z] REMARK
NO. | (BATCH NO.) | g e’ TORL TENGTH e i
13 |(suisouag70)| BBE 10 * X0.250 * - X 6,120 137 838.440 M| 35.290 | CONFIRM TO NACE NORM WRO175 (LAST EDITION)
» o ‘ o o .. | *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
14 | sor9080)| BBE 10 * X0.25 " X 6.120 M a3 263.160 M| . - 11,076 | *DSAH: CHEMICAL COMPOSITION AND HARDNESS ONLY
15 |(siomno)| e 14 * X SCH 40 X6.120 W . w0 | 244,800 M| 23,085
16 (S,s‘&ozzsﬂ%%o) BBE 14" X SCH 40 X6.120 M A5 91 800 M 8.657
, N o . TMPACT
HYDROSTATIC | N|{VvD|F]lsicirm|{slolc|F|F|RrRF|"ZiN coaTing TENSILE TEST
TEST st e w0 eEalEfR{RIL]LyEC] " TEST CHEMICAL COMPOSITION(%) (Gage Length © 50mm) TeST waro-| HEAT
AR -
HEAT NO 5sec| R | 1 R o2 D, . i+ . D] TENSILE | YIELD | E.L |ENE-|SHEAR| TEST | MENT
TIANJTIK DEJVIT|H]1]G]|RT]|WEIGHT OF| ¥ clsii'unlpr|s N v N -
NO. | (BATCH NO.) £ Ls|e £ UTHA NLE |5 E [ZiNc corr FIEIBE R i B CufNiCr (Mol V1Nb[Ti]  |CEQ 1 | STRENGTH | STRENGTH RGY [AREA
’ psi Eiag '5 ? Lﬁ ;]q cii. o, [C.SJALK (Ii 2 3. Jol2]2]2]3l3]3 % SN
T feo G 2 fouss ] G 4|5 |6 7 «g |«g| PSi Psi 110 Lioulel % 11
71E 30 [ MAX |26 120 [ 30 | 30 |50]50[50]15
SPEC MIN . ' 60200 | 35500
13 | 1-5886 000 |G|G| G |6 G H [16]18] a7 [12] 6
{SHL5272070) P|15{17| 48 {10] 5 | 2|1 {1 [m|1|m|m T| 74110 | sesso | 36 G
. P..]16]19) 48 4111 7 12111 |TR}1|TRITR W 78170
14 ] 1-8401 100 |{6lal 6 a 6 Hofir|17]. 45 |21} 4
{SHL5272080) : P |ef17] 4622 5 2|1 |1|m]2|1]1 T| 72370 | s3510 | 34 G
» P o|18|16] 44 f19f 2 [2]|1{1]m[2]1] w| 73240
15 | sBo0s5s 1390 |clelcla 6 Holel1frs|2fs] |-
(S1L4291040) Pojaof b rffatafif1{m]1|1]|m T{ 7640 | s6710 | 37 G
P l2o| v i7r |12 s 111 {m]1|m|m w{ 77740
16 | SB02185 1390 |[6la) G |6 G. Hopsfa sl o] |
(51L4291050) P 17} | 76 |13].7 || 2 |wR|TR|m|2]1 T| 72050 | 50000 | 34 G
P-|i7]| 2] 76 {11] 5 [1R]| 2 |TR|w®|m]2] 1 w| - 73960
' _ ‘T) +1-BBE:Black Beveled End(30 *)
Nopo«t 1 bRl w2-y:iWeld Seam Ultrasonic Test o
‘T) ge:\ef To 1 E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 : : :
E thers g *Q-T:Base Metal Transverse, W:Weld Part Transverse »10-E.L:Elongation-*11-S.N:Seam Normal izing *G:GO0D +Tr:Trace
; - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.




PAGE 5 / 8

ETTIN TS

CERTIFICATE NO.: E201106-0150-001433(5006702)
A E o

COMMODITY E.R.W STEEL PIPE

HE A

SPECIFICATION

API 5L B(PSL1)

INSPECTION CERTIF|CATE

SéAH SeAH Steel Corp.
(F)Ml ot Ml &

-HEAD OFFICE " BONGNAE-DONG 1GA, “JUNG-GU, SEOUL KOREA

- = JCTIRN)

DATE OF 1SSUE 2011.05.31
At M5
L/C No. (P/0 No.) : P01103087278
= 2 o ~
CUSTOMER PLESA

. & A
SHIPPER DUFERCO SA

" POHANG PLANT ; i 14-1, JANGHEUNG-DONG, NAM-GU, POHANG

vt no. | e F 2 A % B QUANTITY b 2
.| (BATCH NO. ORDER SIZE 2 o5 - - BEHM/T) REMARK
No. | € ] - PCS TOTAL LENGTH WE I GHT
17 (SISI_BI?;07270%0) BRE 12 " X 0.500 * X6.120 M . ¢ 28 171.360 M 16.701 | CONFIRM TO NACE- NORM MRO175 (LAST EDITION)
; _ : ) il +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
18 | 515&33701250370) BBE 12 0 X0.500 " - -X6.,120 M. .37 296,440 M 22,060 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
19 |(sitagoo080)| BeE 12" XSCH40 X '6.120 M 35 214,200 M| " 17.061
20 (s,sfé’(}zq(%o) BBE 12" X SCH 40 X6.120 M 70 428,400 M| 34.122
‘ ' TWPACT
wvorosTATIC | N [vo|F]stclruiBlolc]F|F]rF| zinc coating TENSILE TEST
st |- fuirfu S EAlER]R{L L]EC] T mEsT CHEMICAL COMPOSITION(%) (Gage Length © 50m) ST Lo vear
D|SMIA[OIMEISGIN]I|UJA]A]|VA : NESS | TREAT
HEAT NO ssec) R |7 |UE|T]S R HEEHNEHEIT AR E D e fsif{mn |p|s |cofnilerfuo| v |wlri| loeal® | ZENSILE | YiELD fE.L |ENE- fsHEAR] TEST | WENT
NO. | (BATCH NO.) £ Ls|E £ uTIN | N E[S E (2INC CoaT RS _ | | STRENGTH | STRENGTH RGY |AREA
psi [ U]ufad|] SItS \ T fesjackt - L 2 3 l202]|2]|2|3]|3]s3 % SN
1 NJ|N 0 'Y N g R .
Tl G N Joauss] «3 8 *4 | +5 |6 7 +g |sg| Psi PS 1410 Lioute] % 11
= 30 MAX |26 120 {30 | 30 {50]50[50]15
SPEC MIN 60200 | 35500
17 | SB01779 1680 [G[G| G |G 6 H-f2o[ 1] 82 [15] 6
{51L4302060) pof1ol 2| 81 |17} 7 |mlw|1|m®]|2[m]|2]| T| 75420 | 54380 | 35 G
. +P. }20 | TR|:81 |14} 7 |TR]TR| 1 |TR{ 2 | TR} 2 W 77010
18 | s037153 1680 |G|a| 6|6 6 “Hols|2)e2fols]| | :
(8114302070) cPf17] 1|8t f 9] 6 [TR]1|TR|TR| 1] 1|TR T| 7es80 | 52060 | 38 G
P |19]| 483 11| 7 [m]1|m|m[1]1]|m w| 78460
19 | 1-2350 160 |G[G| 6 |6 6 Horr|ar)es 77| |}
(51L4302080) po|7(18] 48 {19 7 | 1|1 ] 1|m[1|m|1 7| 67730 | s3050 | 38 G
Po|16]18 s joo| 7 [1]1fafi]1]q]n w| 74690
20 | sB01779 1360 [G[G| G |G 6 “Hofeofa ] e fis|e| | | |.
(S1L5021010) «Po|et|r | 8a-J16] 6 |2]1]2|mR|2]|mR[TR T| 72660 | 54820 | 36 G
P2t | ea jael e |2[1)2]m[2]1]m w| 81800 :
_ (T) +1-BBE:Black Beveled End(30 *
NOL #1111 b wo-y:Weld Seam Ultrasonic Test
‘T) ge"‘ef To E| +6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100; 3:X1000 - :
E thers g *9-T:Base Metal Transverse, W:Weld Part Transverse:*10-E.L:Elongation' #11-S.N:Seam Normalizing *G:GO0D +Tr:Trace
. “WE CERTIFY THAT THE WATERIAL HERE BEEN 7D ED IN
Surveyor : HEREBY TN HAS WADE A TEST ACCORDANCE WITH ABOVE Manager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE_ACCEPT,

THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIF|CATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF |CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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PAGE . 6/ 8 o : DATE OF ISSUE 2011.05.31
EFRTEES . At Mz
CERTIFICATE NO.: E201106-0150-001433(5006702) - INSPECTION CERTI F | CATE __L/C No. (P/O No.) : PO1103087278
x‘ﬂ E Y =~ : . :l\‘ L= JI' :
COMMOD | TY E.R.W STEEL PIPE : seAH ESAH ‘ Steel COI’p. . _CUSTOMER PLESA
A E A ' (F)Ml o M| T F 2 A
SPECIFICATION : API 5L B(PSLY) HEAD OFFICE ;' BONGNAE-DONG 16A; JUNG-GU, SEOUL;" KOREA ; SHIPPER DUFERCO SA
POHANGPLANT ;' 14~1,  JANGHEUNG-DONG, NAM-GU, POHANG
o ot 5 i =~ 4
HEAT N0, | TorE = 2 31 % _ % By o] o
) ORDER SIZE 2 & s ol | =W REMARK
NO. | (BATCH NO.) | 4 PCS “TOTAL LENGTH " WEIGHT
21 |(siionoieoy| BBE 12 X SCH 40 X 6120 W 19 © 116.280 M| 9.262 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
, __ ] ~ ... | .. . |*ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
22 |(s1t5a00050)| BBE 16 * X0.250*  xed2oM .. . [ . 5] 130,600 M| - 1.931 | *DSAW: CHEMICAL COUPOSITION AND HARDNESS ONLY
23 |(sil5i1i070)| BBE 16 * X0.250 "  X6.120 M 59 361,080 M| 22.795
24 |(siiioanoy| e 16 " X 0.250 * X 6.120 M 16 197,920 W 6.182|
' ‘ THPACT
HYDROSTATIC | N [vD|F|s|c[rulBlo|c|F]e|{rF| zinc coating TENSILE TEST
est |- pr|ufHfSlEA[E|R]R|L|L]EL| T TEST CHEMICAL COMPOSITION(X) (Gage Length © 50m) 87 v hear
HIHHHHRHEHE S NESS | TREAT
HEAT NO 5sec R |7 R Flal o] , . D| TENSILE | YIELD | E.L |ENE- [SHEAR] TEST | MENT
T{AN|T]K DE|I|TIH]|1|G]|RT|wEIGHT oF “glcfsi| un | P |s Joulnifcr|Mof v {m[Ti| Jcea :
NO. | (BATCH NO.) £ LS|E £ UTI N [E[SE | ZINC cout FEIER [P0 L | STRENGTH | STRENGTH RGY [ AREA
. ] . CING | |
psi El&ﬁ '5 $ Lﬁ——- : '5 oo [CLSALK] e 2 3 |2f2f2|2]|3]3}|3 % SN
T2 G N fowss| 3 G x4 | +5 | +6 *7 +g |sg| Psi Pt 1410 loule] % *11
71E 30 MAX | 26 120 [ 30§ 30 {50]50]50}15
SPEC ATRE .- 60200 | 35500
21 | sB98980 1360 [G|G| G |G G H 201 [ 87 [13] 8
(S1L5021020) P leof1 |87 [13]7]2]2]|3|m|2|1|m T| 71060 .| 55690 | 35 6
P 120}:11:-88 |13|'7 |2|2]3}TR]2|TR|TR W 81650 .
22 | 1-5882 670 |clal 6 |o 6 “H [15]18] 46 [16] 5
(S1L5111050) P |14{19] 46 | 14| 7 | 2|mR|m|m[1[1]2 T| 70050 | 49310 | a9 G
_ P |15{19] 45| 17| 4 | 2|wm|m|m|[1[1]2 Ww| 73820
23 | 1-5886 670 |6fa]| 6 |6 G Ho|16]18| 47|12 6
(S1L5111070) “po|15f19] 47 J10| 8 |21 1|m[m|1|m T| 72510 | s6420 | 36 G
: P [18]19] 46 {12] 4 |2]|1{1|m[m]1|m W| 73530
24 | SP01350 670 |cla| 6 |6 G Welaf e fnf7z] |
(S1L5111090) P32 |67 |37 |2]2)1|m|[1]1]1 T| 66420 | 45250 | 36 G
plis|T|er |o|7]|2|2f1{m|[1]{1]n w| 69900
- g *1-BBE:Black Beveled End(30 * )
Nop =1 = =112 ] wo-:Weld Seam Ultrasonic Test o
(T’ Refer 10 | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100, 3:X1000 » :
E ers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD *Tr:Trace
) “WE_HEREBY CERTIFY THAT THE NATERTAL FEREIN FAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE :
Surveyor - SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF{CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF -THE CRIMINAL CODE 231)
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PAGE 7 8 N o ' , ' o _.DATE OF ISSUE 2011.05.31
=M T ' \ : H M E
CERTIFICATE NO.: E201106-0150-001433( 5006702) l NSPECT l ON CERT I F I CATE L/C No. (P/0 No.) : P01103087278
H E 9 o oo : ) . *= I} :
COMMOD 1 TY E.R.W STEEL PIPE seA" iEAH Stee.' COfp. CUSTOMER PLESA
A E A (F)Ml o Ml & F & & _
SPECIFICATION : API SL B(PSL1) HEAD OFFICE ; BONGNAE-DONG 1GA; JUNG-GU, SEOUL, KOREA ~~ _SHIPPER DUFERCO SA
'POHANG" PLANT ‘i 14-1, "JANGHEUNG-DONG, ‘NAM-GU, POHANG
et _ - a \
HEAT NO. | TYPE 2 1. =% _ 2 QUANTITY | o
ORDER SIZE L % 2.0| =2HM/T) REMARK
NO. | (BATCH NO.) | g ‘ “pes” TOTAL LENGTH - WE 1GHT
25 (S.SLBS",%‘J(?,D, BBE 16" X 0.312 " X 6:120 M. 49 299.880 M 23.280 | CONFIRM TO NACE NORM MRO175 (LAST EDITION)
o , o . .. | “ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2% (S|Eg?$%20j BBE 16 " X0.312° . X6.120 M . 15 91.800 M| - 7.126 | *DSAW: CHEMICAL COMPOSITION AND HARDNESS ONLY
27 (S,‘ET%%%) BBE 18" X 0.250 " X 6.120 »|_  16| . 9},926 M 6.964|.
28 (sﬁ_‘}ﬂ‘g%go) BBE 18" X 0.250 * X s._1»20' M .60 .| 367,200 M 26.115
I ‘ TMPACT
HYDROSTATIC [N [VD|F|s|C|rui{BID|C|F|F|RF| 2ZINC COATING TENSILE TEST
TEST stirriclalolealetrlRrliL)LleEL] - S TEST . - CHEMICAL COMPOSITION(%) . (Gage Length : 50mm) {EST )
pisufajo|MIsaiN] I U]A]A]VA HARD-] HEAT
HEAT NO ssocf B |7 |UE[ELELRIDMI OIS SR NIET [erar ol 2 2] D : » o| ensie [ view [ et [ene-Fread YEST [Nt
) » c|si|'wn|P|s |cufnilcr|mo| v NbfTi] |cEQ .
NO. | (BATCH NO.) g L? ﬁ E “ g - g E Eﬁ ZINC _cIoNAGT f:j % E , A el e A STRENGTH | STRENGTH RGY | AREA
i | U U&?,,'. ?Lﬁ i c.S|akf - 2 SRHHBBEBE k SN
1 0 | . . : .
Tl G N fouwss|+a ] «4 |5 «6 7 «8 |sg| PSi psi |10 lioute] % 11
IE 30 MAX | 26 120 { 30 | 30 {50{50{50]15
SPEC MIN o : 60200 | 35500
25 | sB02179 840 c[el e ]a G H 18] 3] 72.]14]5
(51L5112010) P |19f3|:73 {14 6 |R|R}1|R|2]1]1 T| es840 | 48730 | 35 6
P J19]| 31 72 |13} 5 JTR|TR| 1 |TR} 2} 111 W 77740
2 | 1-5884 840 [G6lc6] 6 ]@a G ‘H.of16]17] 46 18] 4 .
(SIL5112020) P |15]16] 46-[19] 2 | 1 |TR|TR|TR| 2 |TR] 2 T| 71060 | 49740 | 37 G
P [16]16| 46 18] 3 |1 [TR[TR|TR| 2 |TR| 2 w| 76000
27 4-70339 600 GIG| G |G| G “H_ 116]17| 45|16} 3 .
(S1L5191040) P.i15]17] 46 |1511 |1 || 1|m]2]|2|m T} 72800 | 52790 | 36 G
Pof16]16|a6-[15] 1. 11 |m[1|m|2]|2]m W| 74540
28 | Spo13a7 600 |6|la|lafa G H o |1a| 1|68 [12]6 o
(S1L5181050) P 413| 1] 67|10} 4 2}1]|1|mw{m|mR]1 T| 67000 | 45390 | 37 G
P 11afa|.e7-|11]8 |2]1]1]|mR{TmR|m]|1 Wi 71350
_ 9 *1-BBE:Black Beveled End(30 *)
Nop o1 =110 | Bl wo-UiWeld Seam Ultrasonic Test v
$ g‘::‘ef To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 SR
E ers g *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam Normalizing *G:GOOD =Tr:Trace
) - WE_HEREBY CERTIFY THAT THE MATERIAL HCREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIiZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF]CIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)
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PAGE : 8/ 8 _ L L DATE OF ISSUE @ 2011.05.31
EgMHE : ' Lo Al M B
CERTIFICATE NO.: E201106-0150-001433(5006702) I NSP ECT | ON CERT I F I CATE L/C No. (P/0 No.) : P01103087278
&89 -4 = 2 7} :
COMMOD I TY E.R.W STEEL PIPE seAH SeAH StEEI Corp. CUSTOMER PLESA
A% 3 (F) A Of X 7 F e
SPECIFICATION : APl 5L B(PSL1) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL. KOREA - _ SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
B e ] A
HEAT NO. TYPZ : z 2 x5 % £ 2k QUANTITY | 2
ORDER SIZE 2 1. .&do SZHWT) REMARK
NO. f (BATCH NO.) | pcs’ " TOTAL LENGTH WE IGHT
29 (Sm;?g%ﬂ” BBE 18 " X 0.250 * "X 6.120 M.+ mEr 28 © 171,360 M . 12.187 CONFIRM TO NACE NORM MRO175 (LAST EDITION)
. . : I . *ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
*DSAW: ; CHEMICAL COMPOSITION AND HARDNESS ONLY
TWPACT
HYDROSTATIC [N JvDfF|siclam|B|DlclFlF|RF]| zINC COATING TENSILE TEST
st (- |iifufH G EalelR|R|L]L{EL] T wEsT : CHEMICAL: COMPOSITION(X) (Gage Length © 50m) 57 lisso-l ear
DisMlAlOlMISaIN]LIUlAlA]|VA]- ' : . NESS | TREA
HEAT NO sseol B 7 [RE[ELS[RISEIOIEIR TN 5T o o Z12[ 2 Lo |si|wn|p|s Jouluifcefuofv |wlr| foeal®] sevsne | vien Te Jene- e Test Mt
NO. | (BATCH NO.) £ Ls e £ UTHA N E ]S E |2 cokr 5% s _ ‘ | | STRENGTH | STRENGTH RGY [AREA
psi || " : ts i c.s|ak| L 2. f 3 |2]2]2]2]3]3]3 t SN
| 0 1 . . .
T2 G N Joauss| «3 g 4 |45 [ 6 «7 «g |+g| Psi PST 1410 ljoule] % 11
HIES 30 Twax |26 120 3030 [50]50]50]15
SPEC MIN , 60200 | 35500
29 M15384 600 KRG G Hfs8]3a]so|[1]s5 _ .
(S1L5191070) : pl7 79-118] 3 |1|m|1|m]1|1]1 T]| 72080 | 63060 | 33 G
P 913 79 119].7 } 1 ]TR| 1 |TR 111 w 77740
_ g *1-BBE :Black Beveled End(30 * )
N[ =1 =112 | bl «o-U:Weld Seam Ultrasonic Test _ N
? ger’\e’ To 1 E| «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:X1000 ERE A ST
E thers g *9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongation *11-S.N:Seam' Normalizing v *G:GOOD *Tr:Trace
. + WE_HEREBY CERTIFY THAT THE WATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept.

(ACCORDIN

* THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DEL!BERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFF ICIAL DOCUMENT
G TO THE PROVISIONS OF THE CRIMINAL CODE 231)




